Office of the AGE B/R
Ludhiana

” ¥
' e May 2016

' |

800/CEJZIFZR-14/15-16/ (& /BR ﬁ

M/S RHG Constructions,
" & 8CO 7-8. 3" fioor, Jandu Tower,

Miller Ganj, GT Road, Ludhiana -141003

CA NO. CEJZIFZR-14/2045-16 : PROVN.OF OTM ACCN FOR LIGHT
AD REGT AT DHOLEWAL/LUDHIANA

Dear Sir,

1. Itis intimated that Design mix M-25 in respect of the subject work carried out by |
Command Test Lab Chandigarh has been received with the result not meeting the required

strength of 28 days cubes as per IS/CA , and cement also not meeting the requisite criteria
as per IS/CA.

2 In view of the above all the cement works including RCC M-25 design mix will not be
further carried out till the approval of new design mix.

3. However, the works other than cement w
bldgs, excavation, fabrication and

carried out so that progress of the

orks, RCC M-25 design mix like, layout of

tying of steel reinforcement and form work etc can be
work is not affected

Yours faithfully,

(S Hashmy )
AE (Civ)
Copy to - AGE B/R Ludhiana

GE Ludhiana

for info and further necessary action please.



Tala - 0172-2638305

550?!{4!{ [Test/CEJZ/CTL

Garrison Engineer Ludhiana

Near to Jagron Bridge
Mata Mandir

Garrison Engineel (CTL)
‘wAresa, Air port Road

chandigarh

if__ﬁlil \ May 2016

Opp Durga Ma
Ludhiana — 141001
ETE (DESIGN MiIX M-25) CA NO. EEJZJ'FZR—MIZ{]"I 5-16 :
REGT A_‘l‘__DHGLEWAL.'LUDHIANA

/15-18/68/BR

READY MIX CONCRETE |
OF OTM ACCN FOR LIGHT AD

PROVN

Refe

[
dated 31 Mar 2016. ,
samples submitted vide Y

. Test report of V-25
forwarded herewith.

Encls :- (As above)

Copy to :-
AGE B/R Ludhiana — 141 001

rence AGE B/R Ludhiana letter

No. EGUJ’GEJZIFZH-1 4

our above ref letter are

.__r"'-

(M K Walia)

AE (Civ)
For GE Comd Test Lab

For info wrt your letter cited at Para
1 above.
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s -7R-14/15-16/68/BR dated 31 May
ETNﬁ = : cEerFzﬁ 141201516 S
Material tested . Mix-25

Method Adopted . 1S : 456, & 1S-10262
S. No & Date . 13 dated 07 Apr 2016

T

A. STIPULATIONS FOR PROPORTIONING

(a) Grade designation "M—-ﬁ} &3
(b)  Type of cement PPC m&fam:mgtulﬁ’lﬂsﬂ?P rt-1 e r
(<) Mmmummalsmeaﬂﬂmm = ]
(dy Degrae of Quahty Contro Good *
(e)  Degree of Workability ~ As per [S-456

()  (slump) 50-75 mm

(h)  Cement Content As per IS 456-2000 Table 5

() -Mmmmmtlﬁwmiﬁ*MTﬁﬁeiﬂiﬁ)

(m)  Chemical admixture type NA

i L
Tl .

B. TEST DATA FOR MATERIALS

3.15
Fine aggregate 275
A 0.00
(&) Water absorption
0.70% RIS

(@) Fine aggregate  0.65%



(d)  Free (surface) moisture
(1) Coarse aggregate ~ 0.00%
(2) Fine aggregate 0.15%
(1) Coaisk s

“? save 1 Analysis of Coarse Aggregate Fraction, % Passing
~ |sizes mm | 3 iy

20mm 12.5mm um |

30 100.00 | 10000 | 6000
20 96.76. 8590 | 5806
10 i 4,08 { 6347 J 245
475 | 0.66 747 040

(I1) Fine aggregate Conforming to grading Zone -1 of Table 2

C. DESIGN COMPRESSIVE STRENGTH FOR MIX PROPORTIONING

fek =fu+ 165X S | : :

Target mmm:nmm’ =

393

ko



Ll |

n.SELEchNGFWMER-CEMENTR@IM = o SO U oo
From Table -5 of 15-456 | | 335 £ 0495 | -

£. SELECTION OF WATER CONTENT _ 1 <

From Table 2., water content for 20 186.00
Adustment - Add @ 3 % for every '

7Smm stump. Then actual water 5.58
content

Total © 19158 ym
Net water required 191.58 ko $

] “yp > .ﬂ!: !
F. CALCULATION OF CEMENT CONTENT 50

Water-cement ratio 5 | o

G 425.73 T

o 0,45 e present cass watex oA FAUOS 0495
.rhﬂﬁmmhm ﬂ'fm I - -

hal Ll |=
‘fﬁlumunfﬁngwm 1_ "I ﬂfﬂ:& _ = LR -




------

Nominal Maximum smlt
| of Aggregate (mm)
10

20
40

o — — —

H. MIX CALCULATIONS

. (a)  Volume of concrete : < e e

(Mass of cement / Specific:

(p)  Volume of cement gravity of cement) X ).1352 i
(1/1000)

(Mass of water / Specific EE
' (c)  Volume of water gravity of waier) X 0.19158
(1/1000)

(d) Volume of chemical
Plasticizer is

O < feh fa-(brerd)}

X 1000

(®  Massoffineaggregate (€)X 0.379 X Specific

o
o

Lm-;un' o




J. MIX PROPORTIONS FOR TRIAL NUMBER 1 BASED ON AGGREGATE IN SSD CONDITION

Water absorption Free moisture
W/C Ratio] Cement Water Coarse agg Fine aggregate | Coarse agg Fine agg Coarse agg | Fine agg |
0.45 425.73 191.58 1128.26 685.05 7.90 4.45 0.00 1.03
0.495 387.03 191.58 1132.44 714.52 7.93 4.64 0.00 1.07
K. MIX PROPORTIONS BASED ON AGGREGATE IN DRY CONDITION
S H s . : Coarse agg . ; 28th day's
W/C Ratio| Cement Water = Fine aggregate | Admixture
3 i 20mm 12.5mm ; &4 comp strength
0.45 425.73 202.90 672.22 448.14 681.62 0.00000 30.28
0495 | 387.03 203.08 674.71 449.80 710.95 0.00000 27.84
Result -  28th day's compressive strength of mix is below the mean target strenﬂ':, Few reasons are as under- :
(2) Cement has low compressive strength ( separate test sheet enclosed)
(b) Sample of 20 mm aggregate failed in individul sieve analysis under graded aggregate. (Sieve analysis enclosed)
I
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Notes =~ ——

1. The test results listed pertain to the sample tested and applicable parameters.
2. Any discrepancy found in the test report ma i




Consisten
Setting time 4031 (P+5) 7 30 minutes
{ﬂ} g"::ll ] 4031 {.Pt'B} P G[]U Iﬂant‘ES
ls‘ﬂundt'less 2(5? mn:} 4031 (P9 11:?;3“8 OPC (43 grade)
o strength (NfMM .
Compressiveé strend e 1489 (Pt-1) > 16 -~ 923 Does not C:::nfle 5
(8) eV 26.34 1489 (Pt-1) .92 >33 even as F*‘F'_ = 2
b) fcey 5{]‘79 1489 (Pt-1) > 33 > 43 meet the critria of
() 28days ' OPC 43 grade
Finess of cement . 4031 (Pt-1) < 10% ain P
4 A |
J .l', |'r. r"f 'Ilﬂ'
( (MK Walia)
'AE (Civ)
-~ AGE, CTL
for GE CTL, WC

No

———"

i The test results listed pertain to the sample teste

2. Any discrepancy found in the test report may be

date of issue of test.
3, Remanants of sample test

test report, after which they shall be disposed off.

4 The test report or any part thereof should not be p

purposes without prior permission of

ed may be m_llected'wnhin 90 days from

d and applicable parameters.
communicated within 15 days from the

the date of 1ssue of

roduced as an evidence for any legal
Command.



COMMAND TEST LAB, WESTERN COMD
TEST REPORT
GE B/R Ludhiana
ngple sut;imitted ¥ : QUUIGEJZIFZ%MH5—1EIEB!ER dated 31 Mar 2016
Mﬁﬂ:ﬁer 3 : GEJZIFZR-MJZG‘IEJG
Wi
rial tested - Aggregate
ﬂ:ttﬁuz Adopted . |S: 2386 (Part-l) - 1963
5. No & Date - 13 dated 07 Apr 2016
: : Spacs as pe 15:383-1970 (%) - graded |
Obseravs 00 i 106
Sieve % by wt of sample nassing % by wt of sample passing_____ |
Size 40 mm 20 mm 12.56 mm 40 mm 20 mm 12.6 mm___
63 mm - - - 100 e T
40 mm - 100.00 . 95 to 100 100 e
20 mm - 96.76 100.00 30to 70 | 95to 100 100 E
16 mm - - - = g ;
12.5 mm - - 85.9 - - g0 to 100
10 mm - 4.08 63.47 10 to 35 2510 55 40 to 85
4.75 mm - 0.66 7.47 Oto b 0to 10 Otodd
Remarks - Aggregates 12.5 mm confirm table 2 of 1S-383 : 1970 under graded aggregate but 20

mm does not confirm graded aggregate.

1

_f"} L,

‘Station:: Chandigarh [ , {ryl«s v\féﬁ;“j'
e g \ AE (Civ)
Date: (y | May 2016 N = AGE, CTL

i for GE CTL, WC

1. The test results listed pertain to the sample tested and applicable parameters

2. Any discrepancy found i .
lla ol aat Y n the test report may be communicated within 15 days from the date of

3. Remanants of sample tested
. may be collected wi :
report, after which they shall be disposed off. Within 80 days from the date of issue of test

4. The test report or an '
Ll : y part thereof should not be '
purposes without prior permission of GE CTL, Westerﬁrgiﬁ:da Eg an evidence for any legal




